
Group: 12LD

Engine: 12LD 435-2   Drawing: E

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

  1 9371.100 bleeding pipe  mm 536 1

  1 9371.101 bleeding pipe  mm  745 1

  1 9571.069 bleeding pipe  mm 1350 1

  1b 9371.101 bleeding pipe  mm  745 1

  2 4670.058 copper gasket diam. 8,2X12X1,5 1

  3 1901.029 union bolt M 8 1

  4 4670.058 copper gasket diam. 8,2X12X1,5 1

  5 1901.029 union bolt M 8 1

  6 3616.082 fuel tank strap 2

  7 9043.092 fuel tank cap 1

  8 9043.025 fuel tank cap 1

  9 9761.001 screw M 4 X 0,7 X 12 6

 10 4776.040 gasket 1

 11 5055.023 plate 1

 12 4906.008 fuel gauge (mm 193) 15/29 lt 1

 13 3790.074 injector top plate 2

 14 3203.050 selflocking nut M 6 4

 15 7625.010 washer diam. 8 4

 16 6760.045 stud M 6 X 65 (80) 4

 17 9376.060 high press.pipe 1

 18 4670.058 copper gasket diam. 8,2X12X1,5 1

 20 9730.115 screw M 5 X 14 2

 21 3616.018 injector feed pipe saddle 2

 22 5400.046 rubber sheathing 2

 23 9730.139 screw M 6 X 60 2

 24 1557.019 drilled block 2

 25 1557.020 threaded block 2

 26 8102.085 FUEL TANK 10 lt (410X190X140) 1

 26 8103.046 FUEL TANK  7 lt (370X170X140) 1

 27 8103.021 fuel tank 15 liters 1

 28 «–––––» lockpin 0

 29 6615.045 NOZZLE-HOLDER Bosch 2

 30 6531.104 nozzle 2

 31 «–––––» gasket 0

 32 4670.005 copper gasket 0,50 2

 32 4670.006 copper gasket 1,00 2

 32 4670.065 copper gasket 1,50 2

 33 7301.006 connection 2

 34 9376.061 high press.pipe 1

 35 3616.085 fuel tank strap   mm 625 2

 35 3617.077 fuel tank strap   mm 592 2

 36 9600.057 rubber spacer 4

 37 8315.016 rubber shim 1

 38 8042.024 fuel tank saddle 1

 39 3586.058 electric valve 1

 40 3440.055 QSD STOP DEVICE 1

 41 3617.214 fuel tank strap   mm 345 2

 42 7265.008 connection 2

 43 1200.031 rubber oil seal 2

 44 4701.006 gasket 1

 45 8866.018 support 1

 46 7470.003 filler 2

 47 8335.029 washer seal 2

printed by LOMBARDINI:   11/08/2010  -      1



Group: 12LD

Engine: 12LD 435-2   Drawing: E

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

 48 5755.034 valve spring 2

 49 3730.036 FUEL FILTER 1

 50 9372.034 fuel hose (mm 630) 1

 50 9375.013 f.hose   mm 2030 1

 50 9375.032 fuel hose  mm  336 1

 50 9375.060 fuel hose  mm  850 1

 50b 9375.142 fuel hose  mm 1100 1

 51 4760.015 valve gasket 2

 52 6578.042 injection plunger 2

 53 9730.100 screw M 8 X 25 3

 54 7625.010 washer diam. 8 4

 55 9672.012 delivery valve BOSCH 2

 56 8400.048 taper pin 1

 57 1901.031 union bolt M 12 1

 58 1901.101 union bolt  l=60 1

 59 3730.121 fuel filter 1

 60 1901.171 deaeration plug 1

 61 4775.196 gasket 1

 61a 4670.062 copper gasket diam. 6,2 X 10 X 1,5 2

 62 1901.171 deaeration plug 1

 62a 1901.033 union bolt M 6 1

 63 4670.060 copper gasket diam.12 2

 65 9730.139 screw M 6 X 60 2

 66 1901.033 union bolt M 6 1

 67 4670.062 copper gasket diam. 6,2 X 10 X 1,5 3

 68 5575.006 spring 1

 69 3930.019 cup 1

 70 1200.268 rubber oil seal 1

 71 2175.009 fuel filter cartridge 1

 71 3730.015 FUEL FILTER 1

 72 4490.017 gasket 1

 73 4430.071 gasket 1

 74 6370.515 tank plate 1

 75 8636.001 vibration-damping 4

 76 9043.092 fuel tank cap 1

 77 8866.067 support 2

 78 4701.029 rubber shim 2

 79 9245.076 stay bolt 4

 80 8760.038 fuel filter support 1

 81 2175.045 fuel filter cartridge 1

 84 «–––––» injection pump 0

 86 4580.002 gasket 0,10 1

 86 4580.009 gasket 0,50 1

 86 4580.068 gasket 0,05 1

 86 4580.193 gasket 0,30 1

 87 1580.023 bushing 1

 88 771R.001 washer diam. 5,3 1

 89 9375.351 fuel hose (mm 190) 1

 89a 9375.005 hose mm 235 1

 90 2800.003 cotter pin 1

 91 7270.104 banjo union diam.10 1

 92 3587.103 el.valve (12V)on injection pump 1

 92 3587.109 el.valve (24V)on injection pump 1

printed by LOMBARDINI:   11/08/2010  -      2



Group: 12LD

Engine: 12LD 435-2   Drawing: E

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

 93 1901.040 union bolt M 12 1

 94 4670.060 copper gasket diam.12 2

 95 9375.005 fuel hose 1

 96 9571.207 bleeding pipe (KAESER) 1

 98 2605.033 filter cover 1

 99 1202.052 rubber oil seal 1

100 1760.162 bolt 1

101 3630.008 clamp 1

102 1901.032 union bolt M 14 1

103 4670.061 copper gasket diam.14 2

104 4850.009 guide 1

105 7980.020 cup 2

106 «–––––» injector rack 0

109 1901.030 union bolt M 10 1

110 7200.078 drive rod 1

111 4670.059 copper gasket diam.10 2

112 «–––––» sleeve (no longer avail.) 0

113 6230.069 pin 1

114 9375.276 fuel hose mm 430 1

114 9375.308 fuel pipe  mm 2000 1

114 9375.721 fuel pipe  mm  850 1

114 9375.859 del.pipe mm 1000 1

115 9375.276 fuel hose mm 430 1

116 3587.105 el.valve 12V on engine 1

117 4670.059 copper gasket diam.10 4

118 8103.308 FUEL TANK (29 liters) 1

119 4701.030 rubber shim 2

120 8866.066 support 2

121 8635.059 vibration-damping 4

122 9220.024 fuel filter head 1

123 2175.053 fuel filter cartridge 1

125 3730.151 fuel filter 1

126 2175.046 fuel filter cartridge 1

127 5625.002 spring 2

128 4670.061 copper gasket diam.14 2

129 1901.032 union bolt M 14 1

130 6230.068 pin 2

131 «–––––» spring retainer bottom - see Pos. E 84 0

132 7215.017 tappet 2

133 «–––––» roller (no longer avail.) 0

136 1200.087 O ring  3150 1

137 6780.008 stud M 8 X 20 (32) 2

138 9375.022 fuel hose(mm 2000) 1

138 9375.029 fuel hose(mm  835) 1

138 9375.690 hose  mm  220 1

138 9375.853 fuel pipe  mm 1000 1

138 9375.854 hose  mm  680 1

139 6585.079 feed pump 1

140 1901.030 union bolt M 10 1

141 4670.059 copper gasket diam.10 2

142 3240.164 nut M 8 2

143 9375.908 fuel hose 1

144 1901.030 union bolt M 10 2

printed by LOMBARDINI:   11/08/2010  -      3



Group: 12LD

Engine: 12LD 435-2   Drawing: E

FUEL SYSTEM

POS. CODE DESCRIPTION Qty

145 1557.019 drilled block 2

146 1557.020 threaded block 2

147 3521.043 spacer 2

148 6780.016 stud M 8 X 28 (40) 2

149 3240.018 nut M 8 2

150 8315.016 gasket 1

151 7625.012 washer diam. 8,4 2

152 7565.007 washer diam. 8 2

153 8865.193 support 1

154 1770.056 bolt M 8 X 1,25 X 18 2

155 7565.007 washer diam. 8 2

156 1901.029 union bolt M 8 1

157 1901.152 union bolt M 12  l=51 1

158 8866.092 tank support 1

159 8900.318 electro-magnet support 1

160 5140.014 panel 1

162 9375.896 pipe 1

162 9375.945 hose from feed pump to QSD device mm 1000 1

163 9373.044 f.hose mm  235 1

163 9375.856 fuel hose mm 1030 1

172 5801.037 spring 1

173 8245.003 gov.ball  diam. 4,8 3/16'' 1

174 7555.029 washer diam. 8 2

175 7625.012 washer diam. 8,4 2

176 7565.007 washer diam. 8 2

177 3240.018 nut M 8 2

printed by LOMBARDINI:   11/08/2010  -      4



Engine: 12LD 435-2  Drawing: E

printed by LOMBARDINI:   11/08/2010


